SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 2 / 20MHz / QPSK
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84886 GHz -40.17 dém -27.17 d& 1.890 GHz 1.510 Ghz 100.000 kHz 190891 GHz 20.60 dBm -9.40 dB
1,849 GHz 1.850 GHz 200.000 kHz 185000 GHz -30.25 dém -17.29 dB 1010 GHz Ta11 ane 200,000 kHz 191002 GHz ~29.19 dBm 161908
1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 20.62 dBm -9.18 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91101 GHz -39.77 dbm -26.77 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84891 GHz -30.46 dém -17.46 d& 1.890 GHz 1.510 Ghz 100.000 kHz 1.89457 GHz 1.54 dBm -28.45 0B
1.849 GHz 1.850 GHz 200.000 kiz 1.84856 GHz -32.68 dam -19.60 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91000 GHz -33.90 dBm -20.90 de
1.850 GHz 1.870 GHz 100.000 kHz 1.86599 GHz 1.76 dBm -28.24 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91240 GHz -32.62 dBm -19.82 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84893 GHz -39.63 dém -26.63 d& 1.890 GHz 1.510 Ghz 100.000 kHz 1.90891 GHz 20.48 dBm -9.52 db
1.849 GHz 1.850 GHz 200,000 kHz 1.84956 GHz -29.65 dBm -16.65 8 1.910 GHz 1.911 GHz 200.000 kHz 191007 GHz -28.67 dBm -15.67 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184864 GHz -31,03 dém -18.93 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80461 GHz 0.78 dBm -20.22 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84893 GHz -34.37 dam -21.37 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91006 GHz -35.95 dBm -22.95 de
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84885 GHz -41.29 dém -28.29 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.90895 GHz 19.20 dBm -10.80 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.84899 GHz -31.70 dBm -18.70 dB 1.910 GHz 1.911 GHz 200,000 kHz 191005 GHz -31.73 dBm -18.73 dB
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1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -34.16 dém -21.16 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.89353 GHz -0.58 dBm -30.58 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84894 GHz -38.52 dBm -25.52 dB 1.910 GHz 1.911 GHz 200,000 kHz 191005 GHz -38.72 dBm -25.72 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

@) (Specrum | )
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 878.56822 MHz -45.34 dBm -32.34 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -45.44 dBm -32.44 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80201 GHz -45.60 dBm -32.60 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.63871 GHz -45.58 dBm -32.58 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.48735 GHz -44,32 dBm -31.32 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07499 GHz -44.,44 dBm -31.44 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.88843 GHz -40.11 dBm -27.11 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.89393 GHz -40,07 dBm -27.07 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65229 GHz -40.29 dBm -27.29 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65179 GHz -40.15 dBm -27.15 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54955 GHz -36.60 dBm -23.60 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54705 GHz -36.55 dBm -23.55 dB
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30.000 MHz 1.000 GHz 1.000 MHz 874,20540 MHz -45.32 dem -32.32 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.59169 GHz -45.46 dBm -32.46 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,46612 GHz -44.21 dBm -31.21 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93592 GHz -40.20 dBm -27.20 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64829 GHz -40.07 dém -27.07 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52706 GHz -36.67 dBm -23.67 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 2 / 3MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -45.24 dBm -32,24 dB 30,000 MHz 1,000 GHz 1.000 MHz 854.33033 MHz -45,50 dBm -32,50 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59799 GHz -45.23 dBm -32.23 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67019 GHz -45.32 dBm -32.32 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51470 GHz -44,21 dBm -31.21 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07463 GHz -44,36 dBm -31.36 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85842 GHz -40.26 dBm -27.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95442 GHz -40.25 dBm -27.25 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64579 GHz -40.37 dBm -27.37 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65079 GHz -40.16 dBm -27.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54355 GHz -36.38 dBm -23.38 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.25458 GHz -36.64 dém -23.64 d&
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1.000 GHz 1.000 MHz 854,33033 MHz -45.41 dem -32.41 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.56903 GHz -45.51 dBm -32.51dB
1,920 GHz 3,000 GHz 1.000 MHz 2,97031 GHz -44.28 dBém -31.28 d8B
3.000 GHz 9.000 GHz 1.000 MHz 6.89193 GHz -40.05 dBm -27.05 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63680 GHz -40.27 dém -27.27 d8B
13.000 GHz 19,500 GHz 1.000 MHz 15.53206 GHz -36.64 dBm -23.64 dB
i
J1 J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-29 of 34




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 2 / 5MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -45.45 dBm -32.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 929.95252 MHz -45.48 dém -32.48 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.67649 GHz -45.49 dBm -32.49 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59337 GHz -45.44 dBm -32.44 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,97067 GHz -44,38 dBm -31.38 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,96707 GHz -44,35 dBm -31,35 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93942 GHz -40.12 dBm -27.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94792 GHz -40.07 dBm -27.07 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64329 GHz -40.22 dBm -27.22 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65629 GHz -40,23 dBm -27.23 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54105 GHz -36.71 dBm -23.71 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.26458 GHz -36.52 dBm -23.52 dB
—_— —
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 973,58071 MHz -45.34 dBm -32.34 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60723 GHz -45.63 dBm -32.63 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,95843 GHz -44,09 dBm -31.09 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.98342 GHz -39.93 dBém -26.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63130 GHz -40,39 dém -27.39.d8
13.000 GHz 19,500 GHz 1.000 MHz 15.53456 GHz -36.55 dBm -23.55 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 2/ 10MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 965.82459 MHz -45.36 dBm -32.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 907.16892 MHz -45.56 dBm -32.56 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.60051 GHz -45.48 dBm -32.48 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62738 GHz -45.56 dBm -32,56 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96887 GHz -44,25 dBm -31.25 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51038 GHz -44,38 dBm -31,38 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94092 GHz -40.08 dBm -27.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52192 GHz -40.00 dBm -27.00 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65179 GHz -40.2¢ dBm -27.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65479 GHz -40.26 dBm -27.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52506 GHz -36.64 dBm -23.64 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54805 GHz -36.65 dBm -23.65 d&
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Spectrum mq“
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -45.57 dBm -32.57 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.49472 GHz -45.57 dBm -32.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,47871 GHz -44,32 dBm -31.32 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93942 GHz -40.00 dBm -27.00 d8
9.000 GHz 13.000 GHz 1.000 MHz 12.65879 GHz -40.26 dém -27.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54355 GHz -36.67 dBm -23.67 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 2/ 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
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I it o [
W'M
"800 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 984.73013 MHz -45.46 dBm -32,46 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -45.44 dBm -32.44 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66306 GHz -45.51 dBm -32.51dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59379 GHz -45.54 dBm -32.54 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51542 GHz -44,25 dBm -31.25 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,47871 GHz -44,38 dBm -31,38 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92742 GHz -40.28 dBm -27.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -40.22 dBm -27.22 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64179 GHz -39.90 dBm -26.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65579 GHz -40.26 dBm -27.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54005 GHz -36.65 dBm -23.65 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55805 GHz -36.40 dBm -23,40 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 16z 16:1

Highest Channel / QPSK

Spectrum mq“
Ref Level 0.00 dBm Offset 12.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dem A A = R SN Y. g
gt v
-0 dB
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1.000 GHz 1.000 MHz 966.30935 MHz -45.48 dem -32.48 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.65340 GHz -45.57 dBm -32.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,52766 GHz -44.44 dBm -31.44 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.953892 GHz -40.15 dBm -27.15 d8
9.000 GHz 13.000 GHz 1.000 MHz 12.63680 GHz -40.15 dBém -27.15 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.55205 GHz -36.63 dBm -23.63 dB
i
J1 J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG211502B

LTE Band 2 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
PULY, U S P PUR.Y, =S o,
e \ -40 dBm - P o M
o0 dBm:
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -45.41 dBm -32.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 962.43128 MHz -45,39 dém -32,39 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.56357 GHz -45.45 dBm -32.45 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.46660 GHz -45.55 dBm -32.55 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,48699 GHz -44,23 dBm -31.23 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,48663 GHz -44,21 dBm -31.21 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93192 GHz -40.15 dBm -27.15dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93142 GHz -40.09 dém -27.0% db
9.000 GHz 13.000 GHz 1.000 MHz 12.64379 GHz -40.14 dBm -27.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65129 GHz -40.20 dBm -27.20 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.56305 GHz -36.75 dBm -23.75 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.51556 GHz -36.59 dBm -23.59 dB
—_— —
)i 2 )i [
L JL ) L JL J
D: 16:27:56
Spectrum mq“
Ref Level 0.00 dBm Offset 12.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
PIR.Y, NN —
-40 dBm - — A
.W:M"
-0 dBs
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 916,37931 MHz -45.51 dBm -32.51 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76381 GHz -45.53 dBm -32.53 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,95160 GHz -44,32 dBm -31.32 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.90492 GHz -40.29 dBm -27.29 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.63580 GHz -40.25 dBém -27.25 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52606 GHz -36.55 dBm -23.55 dB
i
J1 J L
Date: 27.JAN.
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Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0052
40 Normal Voltage 0.0021
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0010
PASS
-10 Normal Voltage 0.0014
-20 Normal Voltage 0.0061
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0014
Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-34 of 34
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SPORTON LAB.
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Report No. : FG211502B

LTE Band 5

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 5/ 10MHz

RB Size

16QAM

64QAM

Middle CH

Full RB

Full RB

Full RB

Limit: 13dB

4.70

5.65

6.17

Result
PASS

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM
Middle Channel / Full RB

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 11,10 b Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
= —
= e
o o
00 - 00
| S
!
1E4 T 1E
. i

\
E t 1€ "

] i

i |

| 1

|
| [
!
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 2175 cbm 26,98 dbm 5.24 d8 2.46 dB 4.09 dB 4.70 dB 5.07 dB Trace 1 | 20.75 cbm 27,11 dbm 5.35 dB 3.07 dB 4.93 dB 5.55 dB 6.0 dB
= S —
i [ i [

LTE Band 5/ 10MHz / 256QAM
Middle Channel / Full RB

Spectrum k2
Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view
B
[
o
00 ~
1E-
5 \
1 ¥ B
::
{ R,
4\ \
\
F 836.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19,66 cbm 2727 dbm 7.33 dB 3.19 dB 5.15 dB 6.17 dB 6.67 dB
—
[ EEERREE ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG211502B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 | 122 | 302 | 3.03 | 486 | 478 | 973 | 9.93 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.21 - 3.05 - 4.90 - 9.95 - - - - -
TEL : 886-3-327-3456 Page Number 1 A3-20f 24

FAX . 886-3-328-4978
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LTE Band 5

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 51 dBm)| ™M1[1] 15.12 dBm)
836.57030 MHz 836.67620 MHZ,
20 20
i P L 26.00 dB ndB 26.00 dB
g F il ‘Bw-/»“-"-"\\ 1.228000000 MHz| 0d P e L o'l 4 Bl 1.216800000 MHz
Q factor 681.3) Q factor 687.6
o di E 0di
Fl
v
-10 df -10 d
[ N
204 ] 20d '

AN Fa) A e A . . v N
LRyt A0 b — 7 ~
40 df -40 di
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.5783 MHz 17.51 dBm nd@ down 1.228 MH2 M1 836.6762 MHz 15.12 dBm nd@ down 1.2168 MHZ
T 1 835.8874 MHz -8.20 dBm nd8 26.00 dB TL L £35.693 MHz -10.62 dBm n 26,00 d8
T2 1 837.1154 MHz -8.68 dBm Q factor 681.3 T2 1 837.1098 MHz -11.17 d8m Q factor 687.6
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.24 aBm| LY 16.96 abm
- !H n:u.uu;lrilé;ﬂ“l; - b 836 lu;\;\é:::;
RPN NN PV SRS . N ) o 5.
04 o s et B = 3.021000000 MHZ, 104 " R vty el /‘g?n Smrmery 3.027000000 MHZ|
Q factor 277.1 / Q factor \\ 276.5
\ /
od E 0 d
o {
v |
-10 + -10 d +
] \
20 d - 20 d -
7 N 7 o
WA I Ny s N N
/ / Y A0 Hent—] =
40 d
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.0994 MHz 17.24 dBm nd8 down 3.021 MHz ML L 35,9735 MHz 16.96 dam nd8 down 3,027 MRz
T 1 934.9895 MHz -8.95 dBm nd8 26.00 dB TL L £34.9695 MHz -9.38 dBm nd8 26.00 dB
T2 1 838.0108 MHz -8.62 dam qQ factor 277.1 T2 1 838.0165 MHz -8.74 dom qQ factor 276.5
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.81 dBm) ™M1[1] 15.11 dBm)
837.16900 MHz 836.86000 MHz
20 20 £3
- ¥ ndB 26.00 dB y ndB 26.00 dB
w0 R A i I B =" ST 4.855000000 MHZ| 104 e e S il o B s 4.775000000 MHZ|
7 Q factor 172.4 7 Q factor F\ 175.3
od 0d | |
TE J Y’
-tod 2 10 4 L
| ¥ \
2 ! ) 20d / \
20 d f i 20 ]
o | L T pnl ! [
Sl e w s i vy
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 837.160 MHz 15.81 dem ndB_down 4.855 MHz ML 36,86 MHz 15.11 dBm ndB_down 4,775 MRz
TL 1 834.092 MHz -9.63 dBm nd8 26.00 dB TL L £34.102 MHz -10.83 dbm 26.00 dB
T2 1 838.948 MHz -10.09 dém Q factor 172.4 T2 1 B3B.B7B MHz -10.57 dém 175.3

L I ]

- )
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SPORTON LAB.
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LTE Band 5

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.72 dBm)
X 837.7190 MHz
20 20
. L _ndB 26.00 dB . ~_y ndB 26.00 dB
0u el M ~ B \ 9.730000000 MHz 04 i e e A e 9.930000000 MHZ]
] Q factor \ 86.0) Q factor \ 84.4)
o d L 0 di
—J b}
;
-10 de T -10 d
204 A 20d
. s e —
e P e L
-30 a0 W
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.039 MHz 17.56 dam nd8 down 9.73 MHz ML B37.710 MHz 15.72 dam nd8 down 9,93 WHz
T1 1 831.585 MHz -8.45 dBm nd8 26.00 dB T1 L 831585 MHz -10.02 dBm nd8 26,00 d8
T2 1 841.315 MHz -7.91 dBm Q factor 86.0 T2 1 B41.515 MHz -10.29 dém Q factor 84.4
L JL J L JL J [
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.67 dBm)| 1 ) dBm)
836.73500 MHz 837.29120 MHZ,
1
= dB 26.00 dB @ 26.00 dB
g s U S ,w\.,*gw’w . 1.211200000 MHZ| 0d 3.050900000 MHz|
i Q lactor 690.9 274.4
I
od 0 d
-10 df \" -10 d
\ \
204 b 20d 0
\ - =N )
. J LAV N ~ o el
vy v g EAAAT A
40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.735 MHz 15.67 dBm nd@ down 1.2112 MH2 M1 837.2912 MHz 15.50 dBm nd@ down 2.0509 MHZ
T1 1 935.8986 MHz -10.06 dBm nd8 26.00 dB T1 L £34,9715 MHz -10.48 dBm nd8 26,00 d8
T2 1 837.1098 MHz -10.21 dém Q factor 690.8 T2 1 B83B.0225 MHz -10.23 dém Q factor 274.4
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.80 dBm) ™M1[1] 15.11 dBm)
838.57800 MHz 839.1970 MHz
= nd 26.00 dB @ nda "y 26.00 dB
104 A N P B o 4.895000000 MHz| 104 L~ ™ B e 9.950000000 MHz
J‘r Q factor 171.3 7 Q factor \‘ 84.3
od ’ 0 d ; .
4
-10 d - -10 de
/ \
/ \
204 J’ i 20d v
/
o N WATAY, v |8 -
ks e e e 8 ey
-40 ds -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838.578 MHz 13.80 dam nd8 down 4.895 MHz ML L £30.107 MHz 15.11 dam nd8 down 9.95 WHz
T1 1 834.042 MHz -11,93 dam nd8 26.00 dB T1 L £31.545 MHz -10.41 dbm nd8 26,00 d8
T2 1 838.938 MHz -12.25 dam Q factor 171.3 T2 1 B41.495 MHz -10.45 dam Q factor 84.3
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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womanie. FCC RADIO TEST REPORT Report No. : FG211502B
Occupied Bandwidth
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 1.09 2.70 2.72 451 4.49 9.03 8.99 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
° Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.72 - 4.50 - 9.01 - - - - -
TEL : 886-3-327-3456 Page Number 1 A3-50f 24
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LTE Band 5
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.11 dbm)| MI[1] 15.45 dBm
- , 836.75170 MHz - 836.39090 MHZ,
) 1 Fec By 1090909091 MHz Y o 1.085314685 MHz,
N A A ™ T T
10d e - 104 Rat - v
od 7 v 0 d yi
i ! \
10 d - \‘ -10 d \‘
!
20 d / 20 d / .
/ . / VoA
- A A e | ~ - - A A N
AR - AR By~ <
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.7517 MHz 16.11 dam ML L £35.3900 MHz 15.45 dam
T 1 835.95175 MHz 9.79 dBm Oce Bw 1.090305051 MHz TL L 835.96014 MHz .84 dBm Oce Bw 1.085314685 MHz
T2 1 837.04266 MHz 9.53 dam T2 1 837.04545 MHz 8.61 dam

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.38 dBm) 17.07 dBm)
- ML 835.42710 MHz - 837.54900 MHZ,
X~ - By 2 2.703296703 MHz 2.715284715 MHZ
P MU e BIY ET NI P
10d 3 T 104d :
/ \ {
od . 0 di
[ 4
-tod ,“ A -10d
/ \
204 20d
/ ~ /
- | |/ L : PN, .
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4271 MHz 17.38 dam ML 37,549 MHz 17.07 dam
T 1 835.15734 MHz 10.59 dBm Oce Bw 2.703296703 MHz TL L 835.13936 MHz 10.43 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.96064 MHz 11.80 dam T2 1 837.85465 MHz 11.24 dBm
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att a0de 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.13 dBm)
837 838.15600 Mz
= 4.505494505 MHz @ _ . 4.485514486 MHz
e oa RN WY, o 2
/ {
o di 0di E
[ \
-10 -10 df 7
{ '\
20 d 20 d 7 \
A0 A Aot oo A / \ N
A A e L e v
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.389 MHz 15.82 dam ML B3E.158 MHz 15.13 dam
TL 1 834.24226 MHz 10.21 dBm Oce Bw 4.505454505 MHz TL L 834.26224 MHz 9.35 dBm Oce Bw 4.485514486 MHz
T2 1 838.74775 MHz 10.90 dam T2 1 838.74775 MHz 9.21 dam
L U J wa L JU L]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.08 dBm) ™M1[1] 16.74 dBm)
- [ 70 MHZ| - 838.0980 MHz
Y N ceBB_ 1o 9.030960031 MHz c B £.991008991 MHZ
i s E ¥ Ti] e e
10d i T 104 7
! \ { \
od 0 d
[ ] l
-10 df -10 d
7
20d
-
- \ e _
30 — / e
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839,337 MHz 18.08 dam ML B3E.008 MHz 16.74 dBm
T1 1 832.0045 MHz 11.95 dBm Oce Bw 9.030965031 MHz T1 L £32.0045 MHz 9.06 dBm Oce Bw £.991008991 MHz
T2 1 84103585 MHz 11.81 dam T2 1 840.9955 MHz 10.30 dam
L I 4 [S JL 4 -

LTEB

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,10 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.38 dBm) ™M1[1] 15.48 dBm)
836.70420 MHZ . 836.90760 MHZ,
= I 1090909091 MHz @ - - 2.715284715 MHZ
o A T2
10d lnrmon s W 104 4 v
i ) !
| \
o d ; ! 0 di .
{ \ / \
-10 df " -10 d ya \
/ / \
20 d / 20 d
/ J 1
/ A e (N ~
30 =~ = A0 q
AR T v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.7042 MHz 14,38 dam ML 36,9076 MHz 15.48 dam
T1 1 835.95734 MHz 9.55 dBm Oce Bw 1.090305051 MHz T1 L 835.15734 MHz 9.10 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.04825 MHz 8.08 dam T2 1 837.87263 MHz 9.21 dam
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.48 dBm) 9 dBm)
838.60800 MHz 30 MHZ,
= Bre " 4.495504496 MHz @ ¥ 9.010989011 MHZ
4 L - LN Y. PN WL b P VeV AS NaVai SN
10 ¢ ¥ 10 ¥
.‘J 1 ! \
o d 0 di |
/ | |
10 d - - -10 di / -
/ \ |
204 1 ) 20d { \
/ \ o o .
RIS SR vy B
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,508 MHz 13.48 dam ML £32.243 MHZ 15.39 dam
T1 1 834.27223 MHz 8.78 dBm Oce Bw 4,495504496 MHz T1 L £32.0045 MHz 10.12 dBm Oce Bw 9.010969011 MHz
T2 1 838.76773 MHz 7.42 dam T2 1 8410155 MHz 8.22 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P [‘\ 20 dBH-.‘P [E\ 5
10 dem x '\ 10.dem ‘ ‘
0 dB \ 0 dém }J ‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS ]1 #
-20 dem E\ -20 dBm
-30 dBm -30 dem i
40 dBm f ﬂ t\“f\ 40 dfm¥ -\
-50 dem #£0 dem .
N o L N —
&0 dom 60 dém —
Start 815.0 MHz 3003 pts stop 826.0 MHz_| |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz 522,98801 MHz -50.08 dém -37.08 d& 547.000 MHZ '849.000 MAZ 100.000 kHz 948,75724 MHZ 20,86 dBm ERERT
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -26.77 dm -13.77 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -30.33 dBm -17.33 d8
824.000 MHz 526,000 MHz 100.000 kHz 524.24476 MHz 21.25 dBm -8.75 dB 550,000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz 50.60 dBm 37.60 dB
S
i J ) e i 1 )
AN.2022 09:52:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Line SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm fraelietton, 10 darfi™ "\
0d8 / \ 0 UBJ |
| \ |
-10 dem : -10 dpm
SPURIOUS_LINE_ABS ﬂ \
20 dem J \W“’"‘m 20 dem
-30 dBm M S BM
40 derm. 7 40 dBm M“"WJ‘I\
-
L
-50 dem -50 dBm
,,...—»——-—-"/ T——
-6U dem -60 dem =
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -34.42 dBm -21.42 d& 847.000 MHz §49.000 MHz 100.000 kHz §48,50749 MHZ 13.33 dBm -16.67 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,53550 MHz -28.02 dbm -15.02 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,07942 MHz -35.32 dBm -22.32 dB
524.000 MHz 526,000 MHz 100,000 kHz 824,60639 MHz 13.65 dBm -16.35 dB 850,000 MHz B80.000 MHz 100000 kHz £E0.01435 MHz ~34 38 chm 3136 db,
Y
i J1 "
JAN.2022 09:53:36
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
20 ghine —FPURIOUS_|INE_ABS P _\ 20 ghine [w\ 5
10 dem fx \ 10 dBm: / \
0ds I h‘ 0 dem J
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS 1\ f[
-20 dBm -20 dBm ﬁ
-30 dBm -30 dBm LI,
) " )
40 dem w \fi\ -40 defFiiF -‘Nh
-50 dem 0 dBm +
i W'\,\J\'“\ .
&0 dBm — -60 dem -
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,94805 MHz -50.32 dém -37.29 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,71928 MHz 21.20 dBm -8.70 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.80 dBm -12.80 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,00640 MHz -28.55 dBm -15.55 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.24675 MHz 20.81 dBm -9.19 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.034397 MHz -48.42 dBm -35.42 db
S
Y
i e N [1 e

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine s
10 dBm . W""“‘\ 10 darf.“"‘“‘"“‘“\
0 dB /’ \ o Uan i\
-10 dem - -10 dpm i
SPURIOUS_LINE_ABS ‘ \
-20 derm J 20 gem
-30 dBm MJ, - Bm
a0 B N
40 dem 17 -40 dem R
// )
50 dem - -50 dem
— 7L_~f‘“”J/ ‘m“—"““-—.—.._...._.
-0 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -35.52 dém -22.52 d& 847.000 MHz §49.000 MHz 100.000 kHz 848,37562 MHZ 12.43 dBm -17.57 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -30.01 dBm -17.01 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,07343 MHz -36.70 dBm -23.70 dB
£24.000 MHz 525000 MHz 100.000 kHz 82465235 MHz 12.59 dBm -17.41 dB 850.000 MHz 860.000 MHz 100.000 kHz £50.00500 MHz -36.78 dBm -23.78 dB
Y
i J1 "
Date: 27.JAN.2022 09:54:16é

Date: 27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIE CLiNEKARS_ PABS

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P [‘\ 20 ghine ﬂ 5
10 dBm B 10.dém ‘ ]
|
0ds \ 0 dem ’
-10 d8m -10 dBm
SPURIOUS_LINE_ABS i i
-20 dem l/\ -20 dBm J'
30 dem \ -30 dem }
-40 dam f VVP\ -40 de
AN
-50 dém - ] ([|ag0 em
60 dBm 60 dem . I
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -51.07 dém -38.07 de 847.000 MHz 849.000 MHz 100.000 kHz 848.,74725 MHz 19.39 dBm -10.61 d&

823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -29.15 dBm -16.15 dB 949,000 MHz 850.000 MHz 20,000 kHz 340,00050 MHz -32.03 dbm -19.03 dB

824.000 MHz 826.000 MHz 100.000 kHz 82427672 MHz 19.57 dém ~10.33 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -51.39 dbm -38.39 dB

S
T
il A I [] [ ]
202 10:02:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm *. 10 dB\?. A
[ [ \
0ds }‘ \\ 0 der ]|
-10 dem - -10 dpm
SPURIOUS_LINE_ABS J \
-20 dem 1
-30 dem MJJ
, PR ; n,
40 dem - w 40 dem ]
P [, ~
-50 dBm -50 dBm
.fg_-—v—'—”f \Nﬁ’-v-_;
&6 dam 60 dém —
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -38.87 dém -25.67 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.58342 MHz 11.42 dBm -18.58 db
823.000 Mrz | 824,000 Mhz 20.000 kiz 823,57353 MHz -35.46 dém -22.46 dB 849,000 MHz 850,000 MHz 20,000 kHz 849,00840 MHz -37.02 dBm -24.92 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.26074 MHz 11.46 dBm -18.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -39.79 dbm -26.79 db
Y
) i )

Date: 27
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ Hm
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

y . ; ABS Line _§PURIOUS ) INE_aABS PAS
20 ghine _FPURIOUS }INE_ABS P (,\ 20 dkine S
10 dem ! } 10dem ’
ods f T 0 dem J I
-10 dBm l\ -10 dBm i
SPURIOUS_LINE_ABS /
20 dem j 20 dim J
30 dBm fj ,"\ ; -30 dBm—yf ;
| AR
40 dam 2 m /ﬁ 0 cer— g .
1 . )

-50 dam g)’ o) W

- v o S —
5 dem 60 dém =
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -45.86 dBm -32.86 dB 846.000 MHz 849,000 MHz 100.000 kHz 848,77672 MHz 21.16 dBm -5.84 d&

£23.000 MHz 824,000 MHz 30.000 kHz 823,93550 MHz -17.17 dém -4.17 dB 349,000 MH= 850,000 MHz 30.000 kHz 249.00050 MHz 19,29 dBm -6.20 dB

£824.000 MHz 827,000 MHz 100,000 kHz 824,2562¢ MHz 21.51 dém -8.49 dB 550000 MHz 860,000 MHz 100.000 kHz 850.06454 MHz -43.48 dBm -30.48 dB

—
T
202 10:06:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGECHHEKABS PABS
¥ ; ; AKS Line _§PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_|INE_ABS PASS 20 ki
10 dBm o TR [ e e
0 dB va m\ dem “
| \
-10 dBm H -10 dBm. l
SPURIOUS_LINE_ABS |r i
-20 dBm J- -20 dBm l
-30 dBm T -30 dem
S N —
-40 dBm = 40 dBm Sy oy
L "
50 dam 50 dem e
._’_.,_r-/—’_
il T
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| ||[Start 846.0 MHz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,93207 Mhz -27.27 dem ~14.27 d 546.000 MHz 849,000 MHZ 100,000 kA2 84678071 WAz 363 dBm ~20.37 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -24.25 dBm -11.25 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -28.01 dBm -15.01 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.36414 MHz 2.69 dem =20.31 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.20480 MHz -34.33 dbm -21.33 dB
Y
) i )
Date: 27.JAN.2022 10:07:28

10:13:58

Date: 27
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P ; \ 20 ghine S 5
f \
10 dBm J 10 dBm { !
o dd lk 0 dem r l‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \l H
-20 dem -20 dBm J}
-30 dBm r{ \ Z"\ -30 dem "\ f T
-40 dBm T ¥ T -0 dBrm “JJ 3
J W W
50 dam A ,'r‘ N/FEE A dﬁ.ﬁ}“’" + ;
I N A L S |
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -46.58 dBm -33.58 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76174 MHz 20.88 dBm -9.12 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99451 MHz -18.68 dBm -5.68 dB 949,000 MHz 850.000 MHz 30,000 kHz 840,02348 MHz -19.54 dBm ~6.54 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.20230 MHz 20.38 dBm -9.52 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -44.61 dbm -31.61 dB
S
T
i e N [1 e
202 10:06:4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm _ Offset 11.10 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11,10 de Mode Auto Sweep
6L Count 1007100 SGL Count 1004100
@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PABS
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 b
10 dBm
10 dBm b .L..,__M.\ AR, -
ode ,’ i dem W
-10 dBm | i1 |[l-10 dem 1
SPURIOUS_LINE_ABS r \
-20 dem J, -20 dBm L
-30 dBm -30 dBm
IS i W \ I
) - ) \, P
40 dem 40 dem Laa g -
= v,
_A,—o/ ‘v\“"""v
50 dBm 1 50 dem o
b
-60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -29,57 dém -16.57 de 846.000 MHz 849.000 MHz 100.000 kHz 847,14036 MHz 8.95 dBm -21.05 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -26.43 dBm -13.43 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,01240 MHz -20.64 dBm -16.54 dB
824.000 MHz 827.000 MHz 100.000 kHz 825.06244 MHz 9.04 dBm -20.96 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -35.46 dbm -22.46 db
Y
) i )
Date: 27.JAN.2022 10:0B:08 Date: 27 10:14:41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS, NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f\ 20 ghine S
10 dém i l 10.dém { T
0 dby ! 0 dem J
-10 d8m \ -10 dBm
SPURIOUS_LINE_ABS \ J
-20 dem -20 dBm /
-30 dBm / /f‘\ -30 dem—i | \‘
-40 dBm T -40 dBm ’ ‘(
./J N J 1 fﬁ\ A w 'H\ fA
-50 dBm ¥ }5%
I
B ——— = i .
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -49.77 d&m -36.77 d8 946.000 MHz 849.000 MHz 100.000 kHz 848.77073 MHz 19.68 dBm -10.12 de
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -23.76 dBm -10.76 dB 349,000 MH= 850.000 MHz 30.000 kHz 240,00050 MHz -22.71 dBm -9.71 dB
824.000 MHz 527,000 MHz 100.000 kHz §24.22027 MHz 10.52 dém -10.38 dB 550000 MHz 860,000 MHz 100.000 kHz 850.05495 MHz -46.40 dBm -33.40 dB
S
T
il A il 1 [ ]
02! 10:16:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 gBm
fyL—v I S rﬂmwwﬁwuw
0de } ‘\ dem i
-10 dBm 10 dBm -
SPURIOUS_LINE_ABS J \
20 dem l 20 dim ‘
-30 dBm -30 dem
40 dem W -40 dem o e
,// had e
-50 dBm o - 1
" I S S0 dem —
N IS, o T
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,97203 MAz -34.39 dem -21.39 d 846.000 MHZ 849,000 MHZ 100,000 kA2 846 50200 Mz =82 dom 0. 16 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99550 MHz -30.14 dBm “17.14.d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00250 MHz -30.78 dBm -17.78 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.25624 MHz £.01 dBm -21.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.089491 MHz -36.95 dBm -23.95 dB
T
I 1 P
Date: 27.JAN.2022 10:17:11 Date: 27 10:19:18
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum Z| ¢ Hm
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine —FPURIOUS_|INE_ABS P ',\ 20 gbine ‘}- 5
10 dBm } | 10 dem [
' f
0 de ) J\ 0 dem j \
-10 dBm - -10 dBm. 1
SPURIOUS_LINE_2BS \ 1 K
-20 dém I -20 dBm ;" 1
-30 dBm : ,\ -30 dBm ))’ t
o )P o \
50 dBm R proerd dem-y o 4
N Py N— = P N ——
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,18082 MHz -45.17 dBm -32.17 de '844.000 MHz 849.000 MHz 100.000 kHz 848.65784 MHz 21.19 dBm -8.81 dB

823.000 MHz 824,000 MHz 50.000 kHz 823.99550 MHz -21.48 dBm -8.48 dB 49,000 MHz 850,000 MHz 50,000 kHz 549,00050 MHz -23.01 dBm -10.01 dB

824.000 MHz 829.000 MHz 100.000 kHz 82434216 MHz 21.74 dBm -8.26 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.34456 MHz -43.07 dbm -30.07 dB

S
Y
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dBm
Jl/-“-u pvetectene i »-mwwmpmn».\ T
0 dB } 1 dem
-10 dBm | 20 e
SPURIOUS_LINE_ABS j \
20 dem > 20 dem :
i |
-30 dem S -30 dBm *
—_—
40 do / 4 \MJ_ T—
-40 dBm 40 dBm
e m\\
L
e -50 dem -
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Range Up RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522 85215 MHz -28.41 dBm -15.41de 544,000 Mz | 849,000 Mz 100.000 KAz 344 52607 Mz =74 cbm 25.26 B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59650 MHz ~25.76 dbm -12.76 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,01249 MHz -30.00 dBm -17.00 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.65584 MHz 7.67 dBm -22.33 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -34.93 dBm -21.93 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-14 of 24



ssamonias. FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 5/5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dém  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGUECHABEKARS_ PABS
Line _§PURIOUS_|LINE_ABS PABS Line _§PURIOUS_LINE_ABS_ PASS

20 dBm x 20 dém: Iml

10 dBm (\I

‘ 10 dBm {‘
ods ! l 0 dém | k
10 dom ’ ‘l -10 dBm —
SPURIOUS_LINE_ABS H l' \
-20 dem r' -20 dBm r *
-30 dBm

A V| o PV
50 dam - Ay \llmﬁ \ b Mmh'ﬂ M\MN

L Tl g 'R
T A W Lo
~60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,18082 MHz -45.99 dém -32.99 de '844.000 MHz 849.000 MHz 100.000 kHz 848.63287 MHz 20.41 dBm -9.59 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -22.26 dBm -9.26 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -23.74 dBm -10.74 dB
824.000 MHz 829.000 MHz 100.000 kHz 82437213 MHz 20.72 dBm -9.28 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -51.25 dbm -38.25 dB
S
Y
il A I [] o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem 10 dém
[«» ", o (Y B e
0dB | - dem
-10 dBm ‘ \ 10 dBm
SPURIOUS_LINE_ABS f \
“20 dem jl 20 dBm \
-30 dBm -30 dem
[ e ™ Yo L
-40 dBm , -40 dBm wne
— 50 dem
-
50 derm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -31.38 dem -18.38 dB 844.000 MHZ 849,000 MHZ 100,000 kA2 845 56124 M2 & 64 cBm —5.96 0B
523.000 MH2 | 694,000 MHz £0.000 kHz 823,59750 MHz -28.55 dbm -15.85 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00849 MHz -31.74 dBm -18.74 dB
824.000 MHz £29.000 MHz 100.000 kHz 825.21628 MHz £.51 dBm -23.30 d 850.000 MHz 860.000 MHz 100.000 kHz 85012488 MHz -37.16 dBm -24.16 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 5/5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ‘\ 20 ghine 5
10 dBm .{ \ 10.dém ’
ode j | 0 dem f \
-10 dBm T -10 dBm |
SPURIOUS_LINE_ABS f l J‘ k
-20 dBm i T -20 dBm f T
-30 dBm ! [f‘\ -30 dBm H}J \
-40 dem A ! 40 dem ._
50 dam - ’J b\“ [ | N 50 gBmn j 5\
T — p—— EANUR VTN || oo A
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,15684 MHz -49.03 dBm -36.03 d& '844.000 MHz 849.000 MHz 100.000 kHz 848.66284 MHz 19.76 dBm -10.24 d&
823.000 MHz 824,000 MHz 50.000 kHz 82399750 MHz -27.78 dBm -14.78 dB 49,000 MHz 850,000 MHz 50,000 kHz 549,00150 MHz -93.22 dbm -10.22 dB
824.000 MHz 929,000 MHz 100.000 kHz 824,35215 MHz 19.28 dBm -10.72 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -51.93 dBm -38.93 dB
S
Y
i e N [1 e
202 10:30:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
g P lemerdm iy f S L ST P
0de [ W‘ dem
10 dem ’ | 710 dBm
SPURIOUS_LINE_ABS { 1 | !
20 dem J/ U 20 dom \
-30 dBm f 30 dem {
40 dem pr— -40 dem T i
de_____,...—- —
50 dem——— 50 dem
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,95604 MHz ~36.14 dBm -23.14 05 544,000 Mz | 849,000 Mz 100,000 Kiz 344 70180 MHz 567 B 2435 B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,599550 MHz -30.35 dBm -17.35 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,02148 MHz -33.63 dBm -20.63 dB
824.000 MHz £29.000 MHz 100.000 kHz 82535115 MHz 5.87 dBm -24.13 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -38.75 dBm -25.75 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P \ 20 dhine s ﬂ
10 dém | 10 dem { \
0de ‘ i 0 dem J k
-10 d8m } -10 dBm —
SPURIOUS_LINE_ABS ! \ 'l |
20 dem / ‘\ 20 dim f ‘\
-20 dBm ; \q -30 dBm f‘ i
40 dem T -40 dem L A
50 dem /J' ‘j\ﬂ. . JJJ A J,,ﬁ. s gem ,]\..}fr o rranas \"
I Rt SV S e VRS- k\-—l—.%__
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -51.82 dem -38.82 db 539,000 MHZ 849,000 MHZ 100,000 kA2 a:?mg T 50,55 dbm _QWI
523,000 MHz £24.000 MHz 100,000 kHz 823,99550 MHz -31.87 dém -18.57 8 849,000 MHz 850.000 MHz 100,000 kHz 849,00649 MHz -29.31 dBm -16.31 dB
824.000 MHz £34.000 MHz 100.000 kHz 824.59441 MHz 21.49 dBm -8.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -52.39 dbm -39.39 dB
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
R e N N R ey ISy Ay R Bk EaP e S} 1A it e
0 dB \ 0 geBm \
-10 dBm ‘ -10 dBm
SPURIOUS_LINE_ABS ‘ ! l
-20 dem 1 il 0 dBm
) Il \
-30 dem (20 dem
-~ Yy
Mo |
40 dBm
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,88412 MHz -32.15 dBm -19.15 08 539,000 Mz | 849,000 Mz 100,000 Kiz T EI 53 B -stl
523.000 MHz | B94.000 MHz 160.000 khz 823,56254 MHz ~28.60 dbm -15.60 d& 849.000 MHz  850.000 MHz 100,000 kHz 849,03047 MHz -31.07 dBm -13.07 dB
£24.000 MHz 534.000 MHz 100.000 kHz 826.52248 MHz 5.16 dBm -24.84 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,22478 MHz -35.82 dBm -22.82 dB
T
I 1 P
JAN.2022 10:35:12 2 10:41:42
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG211502B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém l 10 dem (H\
0de ‘ l 0 dem j’ \
-10 dBm e -10 dBm I
SPURIOUS_LINE_ABS J \ { L\
20 dem [ - 20 dim [ \
-30 dém F‘ \1 -30 dém 1
R
-40 dém M \ 40 dem -
Y, I A I ’| “
-50 dem i t 1 0 dem A 1
> = o n'ﬁuf wed
RS R N U My IUW\J‘ ‘J \N\W\. ,)rw-wm M\- Mg MWU jmww H'IJ’J “L"‘-‘—-W—J-_«J.“—L_ -
=0 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -52.34 dem -30.34 d& 539,000 MHZ 849,000 MHZ 100,000 kA2 a??ﬁ T 50,15 dbm _gwl
523,000 MHz £24.000 MHz 100,000 kHz 923.96B53 MHz -29.86 dm -16.86 8 849,000 MHz 850.000 MHz 100,000 kHz 849,00649 MHz -29.89 dBm -16.99 dB
824.000 MHz £34.000 MHz 100.000 kHz §24.60440 MHz 20.23 dém -9.77 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.21479 MHz -51.54 dbm -38.54 db
T
Il - i [ o
Date:r 2 202 10:34:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
. AN P AV v d A AN ol AP A e A i A
-10 dBm ] \ 0 dem \
SPURIOUS_LINE_ABS | 1 l
20 dem (|| -30 dem
/ ) \
.30 dBm ; Asu dem 4
IR —
-40 dam 40 dBm "
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,84416 MRz -34.62 dem -21.82 d& '839.000 MHZ 849,000 MHZ 100 000 kHz 840 55375 Mz 3,50 cbm 26.00 08
523.000 MHz | B94.000 MHz 160.000 khz 823,57552 MHz -30.69 dBm -17.69 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01748 MHz -33.17 dBm -20.17 dB
£24.000 MHz 534.000 MHz 100.000 kHz 825.63337 MHz 3.95 dBm -26.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -38.05 dBm -25.05 dB
T
I 1 P
JAN.2022 10:35:52 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG211502B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s ﬂ
10 dém \ 10 dem / \
ode i 0 dem
il i
-10 dem - -10 dBm -
SPURIOUS_LINE_ABS / )\ i IL
-20 dem / “l -20 dBm ‘[ \1
-30 dBm .r 1\ -30 dBm I x
-40 dBm i 40 dBm ;
-50 dém ) \"' -50 dem g
..... S Sy i vf\w\ﬁ.w,"\nw e ||| i g =] .w"LNM,«JwM
=0 B -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -52.82 dem -30.82 de 539,000 MHZ 849,000 MHZ 100,000 kA2 a:?ﬁ T 10,31 dbm _mwl
523,000 MHz £24.000 MHz 100,000 kHz 823.9585+4 MHz -34.05 dBm -21.05 & 849,000 MHz 850.000 MHz 100,000 kHz 849,00350 MHz -35.55 dBm -22.55 dB
824.000 MHz £34.000 MHz 100.000 kHz §24.57443 MHz 19.65 dém ~10.35 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -53.18 dbm -40.18 dB
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 11.10 dB

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PAES
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
0 ds e TR e — 0 BB T e Lo
% \
-10 dBm | -1f0 dem.
SPURIOUS_LINE_ABS \ \
-20 dBm T t -20 dBm l
-30 dBm ,',f 4 #m dBrm
; ; \
-40 dBm e -40 dBm L
.
e M"\,\
-50 dBm -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 82271628 MHz -39.04 d&m -26.64 d8 839.000 MHz 849,000 MHz 100.000 kHz 840,26374 MHz 2.70 dBm -27.30 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.99650 MHz -35.12 dBm -22.12 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,00548 MHz -36.39 dBm -23.30 dB
824.000 MHz 834,000 MHz 100.000 kHz 825.53347 MHz 2.02 dBm -27.08 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,27473 MHz -41.11 dbm -28.11 dB
\
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
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30.000 MHz 815.000 MHz 100.000 kHz 714.10297 MHz -50.24 dBm -37.24 dB 30.000 MHz 815.000 MHz 100.000 kHz 761.69359 MHz -56.27 dBém -43.27 dB
860,000 MHz 1.000 GHz 100.000 kHz 950.32333 MHz -55,90 dBm -42,90 dB 860,000 MHz 1,000 GHz 100.000 kHz 894 55667 MHz -55,72 dBm -42,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86026 GHz -45.21 dBm -32.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51987 GHz -45.42 dBm -32.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -40.96 dBm -27.96 dB 3.000 GHz 7.000 GHz 1.000 MHz £.94338 GHz -41,12 dBm -28.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33267 GHz -42.10 dBm -29.10 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.34616 GHz -42.09 dBm -29.09 dB&
_— —_—
)i 2 )i w
L JL ) L L J
amn.z022 0

Highest Channel / QPSK

Spectrum mq“
Ref Level 0.00 dém Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
e Y
-50 des frtn -
W'J
-70 dB
-80 de
-90 des
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.80516 MHz -56.22 dim -43.22 dB
2860.000 MHz 1,000 GHz 100.000 kHz 999,37000 MHz -56.07 dem -43.07 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48538 GHz -45.35 dBm -32.35d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -40.98 dBm -27.98 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.34866 GHz -41.99 dBm -28.99 dB
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